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Package leaflet: Information for the user 

 
Apiri 100 mg gastro-resistant tablets 

Аcetylsalicylic acid 

 

 

Read all of this leaflet carefully before you start taking this medicine. 
- Keep this leaflet. You may need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. 

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even 

if their signs of illness are the same as yours. 

- If any of the side effects get serious, or if you notice any side effects not listed in this leaflet, please 

tell your doctor or pharmacist. 

 

What is in this leaflet 

 
1. What Apiri is and what it is used for  

2. Before you take Apiri  

3. How to take Apiri 

4. Possible side effects  

5. How to store Apiri  

6. Contents of the pack and other information  

 

 

1. What Apiri is and what it is used for 

Apiri is a medicine that contains acetylsalicylic acid. Taken in high doses, it relieves pain and reduces 

inflammation, lowers fever. Apiri at lower doses reduces the ability of blood platelets (thrombus) to 

adhere, both to one another, and to adhere to the walls of blood vessels, which reduces the risk of blood 

clots (thrombus). 

 

Appiri is indicated for: 

- Simultaneously with other medicines for the treatment of acute heart attack and certain types of 

chest pain (angina pectoris)  

- To prevent recurrent heart attack (myocardial infarction), stroke, as well as to reduce the risk of 

blood clots in operations and blood vessel tests. 

- To reduce the risk of heart attack in people with high blood pressure, diabetes mellitus, high 

cholesterol, obesity, as well as smokers and the elderly. 

 

If you feel unwell after a few days of therapy with Apiri or your condition worsens, you should seek 

medical help. 

 

 

2. What you need to know before you take Apiri 

 
Do not take Apiri 

- if you are allergic (hypersensitive) to acetylsalicylic acid, to salicylates or to any of the other 

ingredients of this medicine (listed in section 6); 

- if you have a stomach or duodenal ulcer or have recently had bleeding from the digestive system; 

- if you have ever had the problem of your blood not clotting properly; 

- if you have had bronchial asthma after taking salicylates or NSAIDs; 

- if you suffer from severe kidney failure; 
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- if you suffer from severe liver failure; 

- if you suffer from severe heart failure; 

- if you are taking a medicine called methotrexate (e.g. for cancer or rheumatoid arthritis) in doses 

higher than 15mg per week; 

- if you are in your last 3 months of pregnancy; you must not use higher doses than 100 mg per day 

(see section “Pregnancy and breast-feeding”). 

 

This medicine contains less than 1 mmol sodium (23 mg) per tablet, ie essentially 'sodium-free'. it can be 

said that it contains practically no sodium. 

 

Warnings and precautions 

Talk to your doctor, pharmacist, or nurse before taking Apiri 

- if you are hypersensitive to other analgesics/anti-inflammatory or anti-rheumatic drugs or to other 

allergenic substances; 

- if you are taking anticoagulants at the same time (e.g. coumarin derivatives, heparin (except low-

dose heparin)); 

- if you suffer from bronchial asthma; 

- if you have or have ever had problems with your stomach or small intestine; 

- if you have impaired kidney function or impaired cardiovascular circulation (e.g. kidney disease, 

congestive heart failure, volume depletion (hypovolaemia), major surgery, sepsis or major 

haemorrhagic events), as acetylsalicylic acid may further increase the risk from renal impairment 

and acute renal failure; 

- if you have impaired liver function; 

- if you suffer from severe glucose-6-phosphate dehydrogenase (G6PD) deficiency, acetylsalicylic 

acid may induce haemolysis or haemolytic anemia. Factors that may increase the risk of hemolysis 

are e.g. high dosage, fever or acute infections; 

- if you have asthma, hives, nasal polyps, chronic respiratory infections (especially if accompanied by 

a high temperature) or are allergic (e.g. skin reactions, itching, rash); 

- if you are hypersensitive to analgesics, anti-inflammatory or anti-rheumatic medicines at risk of 

asthma attacks (analgesic intolerance/analgesic induced asthma). You need to consult a doctor 

before using the product. The same applies to patients who are allergic to other substances in the 

form of skin reactions, itching, rash; 

- if you are about to have surgery. Before the operation tell the doctor or surgeon that you are taking 

Apiri; 

- ibuprofen may affect the suppressing effect of acetylsalicylic acid on platelet aggregation. Tell your 

doctor if you are being treated with acetylsalicylic acid and are taking non-steroidal anti-

inflammatory drugs (NSAIDs) such as ibuprofen and naproxen as an analgesic (see section “Other 

medicines and Apiri”). 

- in low doses, acetylsalicylic acid reduces the excretion of uric acid. This can trigger gout in 

susceptible patients. 

 

Children and adolescents 

Apiri should not be taken by children or adolescents with high fever unless recommended by a doctor and 

other therapeutic measures have failed. Prolonged vomiting in connection with these diseases can be a 

sign of Ray's syndrome - a very rare but life-threatening disease that needs immediate medical treatment. 

Medicinal products containing acetylsalicylic acid should not be taken for a long time without consulting a 

doctor or dentist. 

 

Other medicines and Apiri: 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 
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The effect of treatment may be influenced if acetylsalicylic acid is taken at the same time as some other 

medicines for: 

 blood clots (e.g. warfarin); 

 rejection of organ after transplantation (ciclosporin, tacrolimus); 

 high blood pressure (e.g. diuretics and ACE-inhibitors); 

 pain and inflammation (e.g. NSAIDs such as ibuprofen or steroids); 

 gout (e.g. probenecid); 

 cancer or rheumatoid arthritis (methotrexate). 

 

If you use acetylsalicylic acid regularly, consult your doctor before using other medicines (including those 

obtained without a prescription). 

 

Apiri enhances the effects of: 

- anticoagulants (e.g. coumarins, heparin); 

- if used concomitantly with corticosteroids or alcohol, risk of gastrointestinal bleeding; 

- oral antidiabetic drugs (sulphonylureas); 

- effects and side effects of methotrexate; 

- plasma concentrations of digoxin, barbiturates and lithium; 

- effects and side effects of non-steroidal analgesics/anti-inflammatory/antirheumatic drugs; 

- the effects of sulphomanides and sulphonamide combinations, e.g. sulfomethoxazole/trimethoprim; 

- the effect of triiodothyronine; 

- the effect of valproic acid. 

 

Apiri reduce effects of: 

- aldosterone antagonists (spironolactone and canrenoate); 

- diuretics (e.g. furosemide); 

- antihypertensive drugs; 

- uricosuric agents (e.g. probenecid, benzbromarone); 

- some NSAIDs, such as ibuprofen and naproxen: reduce the effect of Apiri, which prevents platelets 

from sticking together and accumulating, as well as its protective effect against the formation of 

blood clots (thrombi); may limit Apiri's protection against heart attack and stroke. 

 

Metamizole (substance to decrease pain and fever) may reduce the effect of acetylsalicylic acid on platelet 

aggregation (blood cells sticking together and forming a blood clot), when taken concomitantly. 

Therefore, this combination should be used with caution in patients taking low dose aspirin for 

cardioprotection 

 

Apiri with food, drinks and alcohol 
You should not consume alcohol when taking this product as the risk of damage to the stomach and 

intestines and the occurrence of bleeding is higher. 

 

Pregnancy, breastfeeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant, or are planning to become pregnant, ask 

your doctor or pharmacist for advice before using this medicine. 

 

Pregnancy 

If, during treatment with this product, the patient becomes pregnant, the doctor should be informed 

immediately. 

Medicinal products containing acetylsalicylic acid should not be taken during the first and second 

trimesters of pregnancy without consulting a doctor. 
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If medicines containing acetylsalicylic acid be used by women attempting to become pregnant, or during 

the first and second trimester of pregnancy, the dose should be as low as possible and the treatment 

duration can be as short as possible. 

Apiri should not be taken during the last three months of pregnancy due to the increased risk of 

complications for the mother and baby during birth. 

 

Breastfeeding 

Small amounts of the active substance acetylsalicylic acid and its metabolites are excreted in human milk. 

So far, no adverse reactions have been observed in neonates following accidental use; it is usually not 

necessary to discontinue breast-feeding if the daily dose does not exceed 150 mg. If higher doses are 

taken, discontinuation of breast-feeding is recommended. 

 

Driving and using machines 

There is no evidence of adverse effects of the product on the ability to drive and use machines. 

 

 

3. How to take Apiri 

 
Always take this medicine exactly as described in this leaflet or as your doctor, pharmacist, or nurse has 

told you. 

 

Recommended dose: 

 

Acute heart attack: an initial dose of 162 mg to 325 mg is taken if myocardial infarction is suspected. The 

maintenance dose of 162 mg to 325 mg is continued for 30 days after the infarction. After 30 days, 

additional therapy should be considered to prevent recurrent myocardial infarction. If gastro-resistant 

tablets are used for this indication, the initial dose should be chewed to achieve absorption. 

 

Previous myocardial infarction: 81 to 325 mg daily. 

 

Secondary stroke prevention: 81 to 325 mg daily. 

 

In patients with PIA: 81 to 325 mg daily. 

 

In patients with stable and unstable angina: 81 to 325 mg daily. 

 

Prevention of thromboembolism after vascular surgery or other interventions: 81 to 325 mg daily. 

 

Prevention of deep vein thrombosis and pulmonary embolism: 81 to 325 mg daily or 300 to 325 mg every 

other day. 

 
Reducing the risk of first heart attack: 81 to 100 mg daily or 300 to 325 mg every other day. 

 

The recommended dose is 1 tablet daily. 

 
The product is intended for oral use. The tablets are taken before a meal with more liquid, preferably at 

least 30 minutes before a meal. 

 

You should be aware that your doctor may in some cases decide that you should take a higher or lower 

dose than recommended in this leaflet, depending on the type of disease. 
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Duration of treatment 

Apiri is intended for long-term use. Your doctor will determine the duration of treatment. 
 
If you take more Apiri than you should 
If you accidentally take too many tablets, you should tell, you should consult your doctor or pharmacist 

for advice. 

 

Overdose (treatment or accidental) with acetylsalicylic acid can lead to poisoning, which can be serious in 

the elderly and young children, and in some cases there can be a fatal outcome. 

 

Symptoms: 

 

Moderate overdose: 

Tinnitus, hearing loss, sweating, nausea and vomiting, headache, dizziness, vertigo and confusion have 

been observed in cases of overdose and can be controlled by dose reduction. 

 

Severe intoxication: 

Fever, shortness of breath, ketosis, respiratory alkalosis, metabolic acidosis, coma, cardiovascular shock, 

respiratory failure, severe hypoglycaemia. 

 

Emergency treatment: 

Immediate admission to a hospital, gastric lavage, administration of activated charcoal, check of alkaline-

acid balance, alkalizing the urine so as to obtain urine with a pH between 7.5 and 8; forced alkaline 

diuresis should be considered when plasma salicylate concentrations are higher than 500 mg/l (3.6 

mmol\l) in adults or 300 mg/l (2.2 mmol\l) in children, for hemodialysis in severe poisoning, recovery of 

lost fluids, symptomatic treatment. 

 

If you forget to take Apiri 
If you forget to take one dose, wait until it is time for your next dose, then go on as normal. Do not take a 

double dose to make up for a forgotten dose. 

 

If you stop using Apiri 
Treatment with this product should not be stopped unintentionally, even if you have felt better, as its effect 

may not be fully manifested. 

 

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

If you notice any of the following serious side effects, stop taking Apiri and contact your doctor 

immediately: 

- Sudden difficulty in breathing, swelling of the lips, face and body, rash, seizures or difficulty 

swallowing (severe allergic reaction). 

- Redness of the skin with blisters or flaking, which may be accompanied by fever and joint pain. 

This may be erythema multiforme, Stevens -Johnson syndrome or Lyell’s syndrome.  

- Unusual bleeding, such as coughing up blood, blood in vomiting or in urine, or black stools. 

 

Common side effects (may affect up to 1 in 10 patients) 
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- Indigestion ; 

- Increased tendency to bleed. 

 

Uncommon side effects (may affect 1 in 100 patients) 

- Hives; 

- Runny noses; 

- Breathing difficulty. 

 

Rare side effects (may affect in 1 in 10,000 patients): 

- Serious bleeding from the stomach or intestines, brain haemorrhage; altered number of blood cells; 

- Nausea and vomiting; 

- Cramps in the lower respiratory tract, asthma attack; 

- Inflammation in the blood vessels; 

- Bruising with purple spots (cutaneous bleeding); 

- Severe skin reactions such as rash, known as erythema multiforme and it’s life threatening forms - 

Stevens-Johnson syndrome and Lyell’s syndrome; 

- Hypersensitivity reactions, such as swelling of e.g. lips, face or body, or shock; 

- Abnormal heavy or prolonged menstrual periods. 

 

Side effects with frequency not known (frequency cannot be estimated from the available data) 

- Ringing in your ears (tinnitus) or reduced hearing ability; 

- Headache; 

- Vertigo; 

- Ulcers in stomach or small intestine and perforation; 

- Prolonged bleeding time; 

- Impaired kidney function; 

- Impaired liver function; 

- High level of uric acid in the blood. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes all possible side effects not listed 

in this leaflet. You can also report side effects directly via the national reporting system to the Bulgarian 

Drug Agency. By reporting side effects you can help provide more information on the safety of this 

medicine. 

 

Contacts: 

Bulgarian Drug Agency 

8 Damyan Gruev Str, 

1303 Sofia, Bulgaria 

Tel .: +359 2 8903417 

website: www.bda.bg 

 

 

5. How to store Apiri 
 

Keep this medicine out of the sight and reach of children. 

 
Store below 25°C. 

 
The shelf life of the medicinal product is 3 years from the date of manufacture. 
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Do not use this medicine after the expiry date which is stated on the carton after EXP. The 

expiry date refers to the last day of that month. 

 

Do not use this medicine if you notice any changes in the appearance of the tablets. 

 
Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help to protect the environment.  

 

 
6. Contents of the pack and other information 

 

What Apiri contains 
- The active substance is acetylsalicylic acid. Each gastro-resistant tablet contains 100 mg of 

acetylsalicylic acid. 

- The other ingredients are: microcrystalline cellulose, partially pregelatinized maize starch, stearic 

acid, acryl eze 93018359 (methacrylic acid copolymer type C, talc, titanium dioxide (E171), triethyl 

citrate, colloidal anhydrous silica, sodium hydrogen carbonate, sodium laurilsulfate). 

 

What Apiri looks like and contents of the pack 

Each pack contains 20, 30 or 150 tablets. 

 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 
Tchaikapharma High Quality Medicines Inc. 

1 G. M. Dimitrov Blvd, Sofia 1172, Bulgaria  

 

Date of the last review of the package leaflet 

January, 2020 


